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TEST REPORT FOR MASTER WINDOW SYSTEMS
Report No.: H5961.09-501-44 RO
Date: 03/17/25

Master Window Systems
5070 Nifda Drive SE
Atlanta, Georgia 30339

SCOPE

Intertek Building & Construction (B&C) was contracted by Chelsea Building Products located in
Oakmont, Pennsylvania to perform testing in accordance with AAMA/WDMA/CSA
101/1.5.2/A440-11, NAFS 2011 - North American Fenestration Standard/Specification for
Windows, Doors, and Skylights and AAMA/WDMA/CSA 101/1.5.2/A440-08, NAFS - North
American Fenestration Standard/Specification for Windows, Doors, and Skylights on their
9230/9280 PW-T500, PVC Fixed window. This rest report is a reissue of the original Report No.
H5961.01-501-44. This report is issued in the name of Master Window Systems on their
2700/2800 Series Picture Window, PVC Fixed Window through written authorization of Chelsea
Building Products. Results obtained are tested values and were secured by using the designated
test method(s). Testing was conducted at Intertek test facility in Springdale, Pennsylvania. This
report does not constitute certification of this product nor an opinion or endorsement by this
laboratory.

For INTERTEK B&C:

COMPLETED BY: Matthew Hollinger REVIEWED BY: Stephen D. Shank, FMPC
Regional Manager — Field &

Project Manager — Field & Laboratory Testing Building

TITLE: Laboratory Testing TITLE: and Construction

SIGNATU RE: Digitally Signed by:Matthew Hollinger . SIGNATURE: Digitally Signed by: Stephen Shank

DATE: 03/17/25 DATE: 03/17/25

COMPLETED BY:  James P. Grippo REVIEWED BY: Joseph E. Allison
Technician — Building and Laboratory Supervisor —

TITLE: Construction TITLE: Building and Construction
Original Signatures on File Original Signatures on File

SIGNATURE: SIGNATURE:

DATE: 03/17/25 DATE: 03/17/25

JPG:sld/jlc

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client.
Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any
party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this
report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the
Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in
writing by Intertek. The observations and test results in this report are relevant only to the sample(s) tested. This report by itself
does not imply that the material, product, or service is or has ever been under an Intertek certification program.
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TEST REPORT FOR MASTER WINDOW SYSTEMS
Report No.: H5961.09-501-44 RO
Date: 03/17/25

SUMMARY OF TEST RESULTS
TEST SPECIMEN #1
TITLE NEW CONSTRUCTION FRAME
TAPE GLAZED
9230-PW-T500
AAMA/WDMA/CSA Class CW-PG50 2261 x 1600

101/1.5.2/A440-08 and -11

Design Pressure

(89 x 63)-FW
+2400 Pa (£50.13 psf)
Air Infiltration 0.1 L/s/m? (0.01 cfm/ft?)

Canadian Air

Fixed
Infiltration/Exfiltration Level Xe

Water Penetration Resistance

Test Pressure 360 Pa (7.52 psf)

TEST METHOD(S)

1140 Lincoln Avenue
Springdale, Pennsylvania 15144

Telephone: 724-275-7100
Facsimile: 717-764-4129
www.intertek.com/building

TEST SPECIMEN #2
REPLACEMENT FRAME

TAPE GLAZED
9280-PW-T500

Class CW-PG50 2261 x 1600
(89 x 63)-FW

+2400 Pa (£50.13 psf)

See Test Specimen #1

See Test Specimen #1

See Test Specimen #1

The specimens were evaluated in accordance (general accordance if deviated from method; all

deviations must be described within test report) with the following:

AAMA/WDMA/CSA 101/1.5.2/A440-11, NAFS 2011 -
Standard/Specification for Windows, Doors, and Skylights

North American Fenestration

AAMA/WDMA/CSA 101/1.5.2/A440-08, NAFS - North American Fenestration

Standard/Specification for Windows, Doors, and Skylights

MATERIAL SOURCE/INSTALLATION

Test specimen(s) were provided by the client. Representative samples of the test specimen(s)
will be retained by Intertek B&C for a minimum of four years from the test completion date.

The specimens were installed into a Spruce-Pine-Fir wood buck. The rough opening allowed for
a 1/4" shim space. The exterior perimeter of the window was sealed to the test buck with

silicone sealant.
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TEST REPORT FOR MASTER WINDOW SYSTEMS
Report No.: H5961.09-501-44 RO
Date: 03/17/25

Test Specimen #1:
LOCATION ANCHOR DESCRIPTION

Integral nail fin #6 x 1-1/4" long screws

Test Specimen #2:

LOCATION ANCHOR DESCRIPTION
All frame #8 x 2-1/2" long screws
members

EQUIPMENT

1140 Lincoln Avenue
Springdale, Pennsylvania 15144

Telephone: 724-275-7100
Facsimile: 717-764-4129
www.intertek.com/building

ANCHOR LOCATION

Nominally spaced 8" on center
and starting 2" in from each
corner

ANCHOR LOCATION

Five screws per head and sill and
four screws per jamb, evenly
spaced and starting 3" in from
each corner (18 screws total).

Calibration of test equipment was performed by Intertek B&C in accordance with AAMA 205-01
"In-Plant Testing Guidelines for Manufacturers and Independent Laboratories"

LIST OF OFFICIAL OBSERVERS

NAME COMPANY

James Grippo Intertek B&C

Zachary Miller Intertek B&C
GATEWAY

Reference Intertek B&C Report No. H5961.01-501-44-r0, dated 10/26/17 for complete Gateway

test specimen description and test results.
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TEST REPORT FOR MASTER WINDOW SYSTEMS
Report No.: H5961.09-501-44 RO
Date: 03/17/25

TEST SPECIMEN DESCRIPTION

Product Type: PVC Fixed Window
Series/Model: 2700/2800 Series Picture Window

Product Size(s):

Test Specimens: #1 and #2

1140 Lincoln Avenue
Springdale, Pennsylvania 15144

Telephone: 724-275-7100
Facsimile: 717-764-4129
www.intertek.com/building

OVERALL AREA: WIDTH HEIGHT
3.6 m?(38.9 ft?) millimeters inches millimeters inches
Overall size 2261 89 1600 63
The following descriptions apply to all specimens.
Frame Construction:
FRAME MEMBER MATERIAL DESCRIPTION
Head, sill and jambs  PVC Extruded
JOINERY TYPE DETAIL
All corners Mitered Thermally welded

Reinforcement: No reinforcement was utilized.

Weatherstripping: No weatherstripping was utilized.

Glazing: No conclusions of any kind regarding the adequacy or inadequacy of the glass in any

glazed test specimen(s) can be made.

?;I?ESS SPACER TYPE INTERIOR LITE EXTERIOR LITE GLAZING METHOD
Set from the interior against
3/4" 1G "U" shaped 3/16" 3/16" double-sided adhesive tape
aluminium/butyl annealed annealed and secured with rigid vinyl
glazing beads
LOCATION QUANTITY  DAYLIGHT OPENING GLASS BITE
millimeters inches
Fixed lite 1 2146 x 1486 84-1/2 x 58-1/2 1/2"
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TEST REPORT FOR MASTER WINDOW SYSTEMS
Report No.: H5961.09-501-44 RO
Date: 03/17/25

Drainage:

DRAINAGE METHOD SIZE QUANTITY LOCATION

Weep with flap 1;:,\,”;3;:\/ 2 Exterior sill face, one at each end
Wt YRS et o ol e
Weepslot :;?;,\,N(;(izsy 2 Sill, glazing pocket, one at each end

Hardware: No hardware was utilized.
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TEST REPORT FOR MASTER WINDOW SYSTEMS

Report No.: H5961.09-501-44 RO

Date: 03/17/25

TEST RESULTS

1140 Lincoln Avenue
Springdale, Pennsylvania 15144

Telephone: 724-275-7100
Facsimile: 717-764-4129
www.intertek.com/building

The temperature during testing was 20°C (68°F). The results are tabulated as follows:

Test Specimen #1:

TITLE OF TEST RESULTS ALLOWED NOTE
Air Leakage,

Infiltration per ASTM E283 0.1L/s/m? 1.5 L/s/m?

at 75 Pa (1.57 psf) (0.01 cfm/ft?) (0.3 cfm/ft?) max. 1,2
Air Leakage,

Exfiltration per ASTM E283 0.1L/s/m? 1.5 L/s/m?

at 75 Pa (1.57 psf) (0.01 cfm/ft?) (0.3 cfm/ft?) max. 1,2
Canadian Air

Infiltration/Exfiltration Level Fixed N/A

Water Penetration,

per ASTM E547 N/A N/A 4
Uniform Load Deflection,

per ASTM E330 N/A N/A 4
Uniform Load Structural,

per ASTM E330 N/A N/A 4
Forced Entry Resistance,

per ASTM F588,

Type: D - Grade: 20 Pass No entry

Thermoplastic Corner Weld Pass Meets as stated

OPTIONAL PERFORMANCE

Water Penetration,

per ASTM E547

at 360 Pa (7.52 psf) Pass No leakage

Uniform Load Deflection,

per ASTM E330

Deflections taken at

the head profile

+2400 Pa (+50.13 psf) 0.3 mm (0.01") 1.3 mm (0.05") max.

-2400 Pa (-50.13 psf) 0.3 mm (0.01") 1.3 mm (0.05") max. 6,7

Uniform Load Structural,
per ASTM E330
Permanent set taken at
the head profile

+3600 Pa (+75.19 psf)
-3600 Pa (-75.19 psf)

<0.3 mm (<0.01")
<0.3 mm (<0.01")

0.5 mm (0.02") max.
0.5 mm (0.02") max. 6,7
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Report No.: H5961.09-501-44 RO

Date: 03/17/25

Test Specimen #2:

1140 Lincoln Avenue
Springdale, Pennsylvania 15144

Telephone: 724-275-7100
Facsimile: 717-764-4129
www.intertek.com/building

TITLE OF TEST

RESULTS

ALLOWED NOTE

OPTIONAL PERFORMANCE

Uniform Load Deflection,
per ASTM E330
Deflections taken at

the head profile

+2400 Pa (+50.13 psf)
-2400 Pa (-50.13 psf)

0.3 mm (0.01")
0.5 mm (0.02")

3.0 mm (0.12") max.
3.0 mm (0.12") max. 6,7

Uniform Load Structural,
per ASTM E330
Permanent set taken at
the head profile

+3600 Pa (+75.19 psf)
-3600 Pa (-75.19 psf)

<0.3 mm (<0.01")
<0.3 mm (<0.01")

1.5 mm (0.06") max.
1.5 mm (0.06") max. 6,7

Note 1: The tested specimen meets (or exceeds) the performance levels specified in

AAMA/WDMA/CSA 101/1.5.2/A440 for air leakage resistance.

Note 2: Test Date 10/18/17 / Time: 10:30 AM

Note 3: With and without insect screen.

Note 4: The client opted to start at a pressure higher than the minimum required. Test results
are reported under Optional Performance.

Note 5: The deflections reported are not limited by AAMA/WDMA/CSA 101/1.5.2/A440 for this
product designation. The deflection data is recorded in this report for special code compliance

and information only.

Note 6: Loads were held for 10 seconds.

Note 7: Tape and film were not used to seal against air leakage during structural testing.

ALTERATIONS

No alterations were required.

Version: 07/24/17
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TEST REPORT FOR MASTER WINDOW SYSTEMS
Report No.: H5961.09-501-44 RO
Date: 03/17/25

LOCATION OF AIR SEAL
The air seal between the test specimen and the test wall is detailed below. The seal is made
of foam weatherstripping and is attached to the edge of the test specimen buck. The test

specimen buck is placed against the test wall and clamped in place, compressing the
weatherstripping and creating a seal.

Air seal between test buck and test
wall (typically foam weatherstripping)

/ Test Specimen Buck

Test Wall \/

\ Air seal between test specimen
and test buck (typically silicone)

/ Test Specimen
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TEST REPORT FOR MASTER WINDOW SYSTEMS
Report No.: H5961.09-501-44 RO
Date: 03/17/25

CONCLUSION

The specimens tested successfully met the performance requirements for the following ratings:

TEST SPECIMEN TITLE SUMMARY OF RESULTS
#1 101/1.5.2/A440-08 and -11 Class CW-PG50 2261 x 1600 (89 x 63)-FW
#2 101/1.5.2/A440-08 and -11 Class CW-PG50 2261 x 1600 (89 x 63)-FW

Reference Intertek-ATI Report No. H5961.01-501-47, dated 10/26/17 for complete Gateway test
specimen description and test results.

This report is reissued in the name of Master Window Systems through written authorization

from Chelsea Building Products to whom the original report was rendered. The original Chelsea
Building Products Report No is. H5961.01-501-44.
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TEST REPORT FOR MASTER WINDOW SYSTEMS
Report No.: H5961.09-501-44 RO
Date: 03/17/25

DRAWINGS

The test specimen drawings have been reviewed by Intertek B&C and are representative of the
test specimen(s) reported herein. Test specimen construction was verified by Intertek B&C per
the drawings on file with Intertek B&C. Any deviations are documented herein or on the
drawings.
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BILL OF MATERIALS
Model 9230-PW-T500

New Construction Picture Window

~314” Glass (7/8” Glass Optional)
Revised July 31, 2013

9230pwt500.doc page 1 of 3

ITEM | DESCRIPTION gE}PQT# QTY | MATERIAL/SOURCE NOTES
1 Frame 9210 4 CBP 2
2 3/4" Glazing Bead | 9216 4 CBP 2
3 Silicone Glazing Sealanf ©F T cin AR | Pecora #895 1
4 | Glazing Block (3/4" x 3/4" x 1/8") AR | Tremco 1
5 Weep Cover 2 Choose from optional section 1,2

OPTIONAL
1 7/8" Glazing Bead 716A 4 CBP 2
2 5/8" Glazing Bead 9266 4 CBP 2
9239/
3 Drip Cap 9239M AR [ CBP 2
4 Drip Cap (J Removed) 9236 AR | CBP 2
5 Transom Clip 727 AR | CBP 2
6 1/2" Mullion Clip 749 AR [ CBP 2
7 Drywall Receptor 722 AR | CBP 2
8 Jamb Extension Clip 723 AR | CBP 2
9 3/4" Wood Return 738 AR | CBP 2
10 | Structural Mullion 803 AR | CBP 2
11 | Glazing Block (7/8" x 7/8" x-1/8") AR | Tremco 1
12 | Glazing Tape (1/16” x 3/8") AR | Lamatek HGT 1
13 | Weep Cover 2 Vision #1230 1,2
14 | Weep Cover 2 Gaer #98-03-00-00 1,2
NOTES:

1 = Or Approved Equivalent
2 = Specify color (White, Beige, Brown)
3 = For windows over 32" double amount used

No. [ Revision By Date Checked By | Approved By
3 Added 5/8" Glass Glazing Beads EAS 02-05-15
2 Added 9236 Drip Cap BLG 07/31/13
1 BOM Created EAS 11-30-11

/%Architectural Testing

Test sample complies with these details.
Deviations are noted.
S, ) )=S0 -




BILL OF MATERIALS

Model 9280-PW-T500
Replacement Picture Window

/3/14” Glass (7/8” Glass Optional)

Revised April,4 2015
9280pwt500.doc page 1 of 3
CBP
ITEM | DESCRIPTION PART# QTY | MATERIAL/SOURCE NOTES
1 Frame 9210F 4 CBP 2
2 3/4" Glazing Bead .| 9216 4 CBP 2
3 Silicone Glazing Sealant =2 AR | Pecora #895 1
4 Glazing Block (3/4" x 3/4" x 1/8") AR | Tremco 1
5 Weep Cover 2 Choose from optional section 1.2
SCREWS (#410 Stainless Steel or Zinc Plated)
#8 x 2-1/2" PH Pan HD
6 Installation 4 Type AB, SMS
OPTIONAL
7 7/8” Glazing Bead 716A 4 CBP 2
8 5/8” Glazing Bead 9266 4 CBP 2
9 Head Expander 750 1 CBP 2
10 | Transom Clip 727 AR | CBP 2
11 | 1/2" Mullion Clip 749 AR | CBP 2
12 | Sill Riser 765/765M 1 CBP 2
13 | 2-Piece Sill Riser Male 988 1 CBP 2
14 | 2-Piece Sill Riser Female 989 1 CBP 2
15 | Structural Mullion 803 AR [ CBP 2
16 | Flush Flange 9264 AR | CBP 2
17 | Glazing Block (7/8" x 7/8" x 1/8") AR | Tremco 1
__ 18 | Glazing Tape (1/16" x 3/8") AR | Lamatek HGT 1
19 | Weep Cover 2 Vision #1230 1,2
20 | Weep Cover 2 Gaer #98-03-00-00 1,2
NOTES:
1 = Or Approved Equivalent
2 = Specify color (White, Beige, Brown)
3 = For windows over 32" double amount used
No. | Revision By Date Checked By | Approved By
3 Added 5/8" Glass Glazing Beads EAS 02-05-15
2 Added 9264 Flush Flange EAS 03-04-12
1 BOM Created EAS | 11-30-11
,‘-hArchitecturat Testing
Test sample complies with these detals.
Dﬁ"f‘.tif’"f’!a”e :10Eef!. e
Report# 2~ S i
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&Axthitecmral Testing

Test sample complies with these deta#ts.

Dewviations are noted.
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CHELSEA BUILDING
PRODUCTS, INC.

565 CEDAR WAY, QAKMONT PA 15133

PRELIMINARY PART #

MODEL 9230-PW-T500 308™ GLASS (78" GLASS OPTIONAL)
MEW CONSTRUCTION PICTURE WINDOW

TRD Y Cas e

Mo | REVISION

8y |DATE

COPYRIGHT 2017
THES DRAWING AND ITS CONTENTS ARE THE SOLE PROPERTY
OF CHELSEA SUILDING PRODUCTS, INC. ANY UNAUTHORIIED
KESE OR REPROCUCTION IS STRICTLY PROHIBITED.

DRAWN BY: DESIGNED BY: DATE SCALE
EAS 10-03-11 NTS-1
CHECKED BY: APPROVED BY: DRAWING Mo
92308503
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Architectural Testing

Test sample complies with these detalts.
Deviations are noted.
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CHELSEA BUILDING
PRODUCTS, INC.

565 CEDAR WAY, OAXMONT PA 15139

PRELIMINARY PART #
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1| LPOATED rRAmE wowatE 5 =SR]
Mo [REVESION BY |DATE

COPYRIGHT 2311
THIS DRAWING AND ITS CONTENTS ARE THE SOLE PROPERTY
OF CHELSEA BUILDING PRODUCTS, INC. ANY UNALITHORIZED:
USE OR REPRODUCTION IS STRICTLY PROHESITED.

TITLE MODEL 328C-PW-T500 3/4° GLASS
{T/B" GLASS DPTIONAL) REPLACEMENT PICTURE WINDOW
DRAWN BY: DESIGNED BY: DATE SCALE
EAS 10-03-11 NTS-1
CHECHKED BY: APPROVED BY: DRAWING Mo.
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QC PRINT NUMBER:

DRAWN BY: CHECKED BY: APPROVED BY: EVELCIP| INPROCESS PRODUCTION
9210QC EAS o L

PART NAME: DESCRIPTION: SUPPLIER/PLANT:

9210 sINGLE HUNG HEAD/PW FRAME | CHELSEA BUILDING PRODUCTS

ILLUSTRATION OF PART AND CONTROL PQINTS et

CHELSEA BUILDING
PRODUCTS, INC.

565 CEDAR WAY, OAKMONT PA 15139

Deviations are noted. |
' el 4~ Iy
Report# [ O767 Of- 5S¢/ <Y

COPYRIGHT 2011
THES DRAVWING AMD (TS CONTENTS ARE THE SOLE PROPERTY
OF CHELSEA BUSLDING PROCUCTS, INC. ANY UNALTHORIZED

USE OR REPRODUCTION BS STRICTLY PROSMEBITED. £015 f

MNOTES:
. MATERIAL = RIGID P.V.C.
FLEXIBLE PM.C.=
EXTERIOR COATING = [m—
LAMINATE = EZZ2773—"" ™~
. THINMER INTERICRWALLS = 2
WALL THICKNESS = 0624006
RADIUS = 020 R -
. LOCATION FOR IMPAET TEST
ANGULARITY =
. PERPENDICULARITY = [I]
. PARALLELISM =
12. FLATNESS =
13. SPECIFICATION LENGTHTO  £3/8°
14. ANGULARITY TOBE £ 1°
15. PROFILE MUST MEET 0-303
PER AAMA SPECIFICATIONS
15. PROFILE MUST MEET Q-304
PER AAMA SPECIFICATIONS
. PROFILE MUST MEET Q-801
PER AAMA SPECIFICATIONS
18. PROFILE MUST MEET Q-902
IMPACT RESISTANCE PER
AAMA SPECIFICATIONS
19. MAX BOW .046in PER 3k LENGTH
20. INTERMAL WALL THICKNESS £010
UNLESS OTHERWISE SPECIFIED
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WEATHERSTRIP SPECIFICATION

POSITION SIZE WEATHERSTRIP
TYPE

FUNCTIONAL CHECK

§
/

iy
F
m
Pl |
N
—
(o]

9216 GLAZING BEAD (3/4" GLASS)

B L L P L L PSSR L, [T S G s J e 1
9016 GLAZING BEAD (7/8” GLASS) |

M5
7164 GLAZING BEAD (7/8" GLASS) 3.270

727 MULLION CLIP

723 JAMB EXTENSION CLIP CUSTOMER LENGTH CHELSEA CUT LENGTH TOLERANCE
(INTERIOR POCKET ONLY)

3 REVISED DIMS & TOLS, WO#13153 EAS | 07-30-13

9233 DRIPLA 2 | REVISED DIMS & TOLS. WO#13136 EAS | 07-15.13

DRAWN DATE: (09-27-11 NL-EREt?s?oEﬁ CRIT DIMS gs o&nai-; é

Use the caliper diagram as your guide to measure the following control points.
Measure the following control points using #1 on the caliper diagram: 2 3
Measure the following control points using #2 on the caliper diagram:
Measure the following control points using #3 on the caliper diagram: -

Measure the following control points using #4 on the caliper diagram: RmEy 4 1

=] |
Frequency of sampling: Process Specialist- 3 samples per shift recorded every 4 houwrs. I:I

Auditor- 1 sample per shift recorded 1 hour after shift start. — f b : t?l
IF ANY CONTROL POINTS ARE NOT IN SPEC. \: :! 7 4

CORRECTIVE ACTION REQUIRED




QC PRINT NUMBER: DRAWN BY: CHECKED BY: APPROVED BY: [oEVELOP | | InPROCESS PRODUCTION
9210FQC EAS L]

PART NAME: DESCRIPTION: SUPPLIER/PLANT:

9210F sINGLE HUNG HEAD/PW FRAME | CHELSEA BUILDING PRODUCTS

ILLUSTRATION OF PART AND CONTROL POINTS

CHELSEA BUILDING : e i e e i S o A e
PRODUCTS, INC. EXTERIOR ,— ~~~ "~ "~~~ """ —=-—- i r o INTERIOR N
565 CEDAR WAY, QAKMONT PA 15138 i ] ‘— 3552 [ |
COPYRIGHT 2011 I | W )I |
THIS DRAMNG AND ITS CONTENTS ARE THE SOLE PROPERTY | +.010 | |
OF CHELSEA BUILDING PRODUCTS, ING. ANY UNAUTHOSTED | 969 1
USE OR REPRODUCTION IS STRICTLY PRO-EITED, 1 I
1
NOTES: | 3 535-‘“5 |
1. MATERIAL = RIGID P.V.C. | >4 1
2. FLEXIBLE PV.C.= i |
3. EXTERIOR COATING = [ 1 I
4. LAMINATE = EZZ?»—T—“‘“ o w |
5. THINMER INTERIORWALLS = C— %l 2
5. WALL THICKNESS/Z 062 +.006 % Z|
7. RADIUS= .020R | 2 ot
8. LOCATION FOR IMPACT TEST [ o o
3. ANGULARITY = - h: u
10. PERPENDICULARITY = 38 o
11. PARALLELISM = ol |1 [.020]8] ol
12, FLATNESS = [5] i | 13 I
13. SPECIFICATION LENGTH TO  =3/8° I I
14. ANGULARITY TO BE £ 1° I - mpr-g I
15. PROFILE MUST MEET ©-303 [ ( 4 ;5 L
PER AAMA SPECIFICATIONS I b I
16. PROFILE MUST MEET Q-304 | 2 !
PER AAMA SPECIFICATIONS | |
17. PROFILE MUST MEET 0-901 | 1
PER AAMA SPECIFICATIONS | |
18. PROFILE MUST MEET Q-202 l |
IMPACT RESISTANCE PER .
ASMA SPECIFICATIONS
19. MAX BOW 046in PER 3 LENGTH )
20. INTERMAL WALL THICKNESS 010
UNLESS OTHERWISE SPECIFIED
WEATHERSTRIP SPECIFICATION
POSITION SIZE WEATHERSTRI® . 1.515
TYPE Architectural Testing (REF)
Test sample complies with these detaits
FUNCTIONAL CHECK Deviations are noted.
llecrs / . N«
9216 GLAZING BEAD (314" GLASS] | Report¥ 1 =T - < — ol -HY
Foms, s WL \
9016 GLAZING BEAD (7/8" GLASS) | Dete \-./f 1/{ 7 Tech -\ -
£ 327055
7164 GLAZING BEAD (7/8" GLASS) 1—_91
727 MULLION CLIP
CUSTOMER LENGTH CHELSEA CUT LENGTH TOLERANCE
3 | REVISED DIMS & TOLS, W0#13153 EAS | 07-30-13
2 | REVISED TO DEDICATED TOOL, REVISED DIMS AND TOLS, WO#13126 EAS | 06-21-13
: 1 ADDED J-CHANNEL REMOVAL NOTE EAS | 01-28-13
DRAWN DATE: 09-27-11 NO. [REVISION BY DATE

Use the caliper diagram as your guide to measure the following control points. 3
Measure the following control points using #1 on the caliper diagram: 2

Measure the following control points using #2 on the caliper diagram:
Measure the following control points using #3 on the caliper diagram:
Measure the following confrol points using #4 on the caliper diagram:

Frequency of sampling: Process Specialist- 3 samples per shift recorded every 4 hours. “ [l

Auditor- 1 sample per shift recorded 1 hour after shift start. orn
IF ANY CONTROL POINTS ARE NOT IN SPEC. \I[\/‘1
CORRECTIVE ACTION REQUIRED '

s
I
4]1




QC PRINT NUMBER: DRAWN BY:

9216QC EAS

CHECKED BY: APPROVED BY: JoEveLor]

| iINPROCESS PRODUCTION

PART NAME:

9216

DESCRIPTION:
GLAZING BEAD

SUPPLIER/PLANT:

CHELSEA BUILDING PRODUCTS

ILLUSTRATION OF PART AND CONTROL POINTS

CHELSEA BUILDING
PRODUCTS. INC.

565 CEDAR WAY , OAKMONT PA 15133

COPYRIGHT 2011
THES DRAWSNG AND ITS CONTENTS ASE THE SOLE PROPERTY
OF CHELSEA BURDING PRODUCTS. INC. ANY UNAUTHORIZED
USE OR REPROCUCTION IS STRICTLY PRO-IBITED.

NOTES:

1. MATERIAL = RIGID P.V.C.
. FLEXIBLE PV.G.=

EXTERIOR COATING = [e—
LAMINATE = ZZZZZZ78 ., ™
THINNER INTERIOR WALLS = C—]|
WALL THICKNESS = 045 +.005
RADIUS = D10

Akrchitecwrai Testing

Test sample comptlies with these detafts.
Dewviations are nated.

Sy Y

T X i =
RE.E"’[’ ,,r"—:-'lf—‘;i-; ":_ vy =74 p—

LOCATION FORJMPACT TEST
ANGULARITY = =
. PERPEMDICULARITY =
11. PARALLELISM =
12. FLATNESS =
13. SPECIFICATION LENGTH TO £3/8"
14. ANGULARITY TOBE + 1°
15. PROFILE MUST MEET Q-303
PER AAMA SPECIFICATIONS
16. PROFILE MUST MEET Q-304
PER AAMA SPECIFICATIONS
17. PROFILE MUST MEET Q-901
PER AAMA SPECIFICATIONS
18. PROFILE MUST MEET Q-902
IMPACT RESISTANCE FER
AAMA, SPECIFICATIONS
19. MAX BOW 046in PER 3f LENGTH
20. INTERNAL WALL THICKNESS £.010
UNLESS OTHERWISE SPECIFIED

WEATHERSTRIP SPECIFICATION

Date

ZeeNmmaen

s
ALOLNT -’;'
————r

Tech

N

POSITION SIZE WEATHERSTRIP
TYPE
+.008
FUNCTIONAL CHECK L1 %8“"
705 LIFT RAIL FLEX DETAIL 55}10
SCALE = 4X — 1
706 LOCK RAIL [ 7
707 KEEPER RAIL
9210 SH HEAD/PW FRAME
CUSTOMER LENGTH CHELSEA CUT LENGTH TOLERANCE
8213 SH JAMB

DRAWN DATE: 10-07-11 o lrevision

BY DATE

Use the caliper diagram as your guide to measure the following control peints.
Measure the following control points using #1 on the caliper diagram: 2.3,4.6,7
Measure the: following control points using #2 on the caliper diagram: 5
Measure the following control points using #3 on the caliper diagram: 1
Measure: the following control points using #4 on the caliper diagram:

Frequency of sampling: Process Specialist- 3 samples per shift recorded every 4 hours.
Auditor- 1 sample per shift recorded 1 hour afier shift start,

> )

el

IF ANY CONTROL POINTS ARE NOT [N SPEC.
CORRECTIVE ACTION REQUIRED
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